






19

ROLL-cENTER ADJuSTMENT

ROLL CENTER

901304
SB M3x4

901304
SB M3x4

303123-K
SHIM 3x6x2

303123-K
SHIM 3x6x2

303127-K
SHIM 3x6x4

ALU SHIM
3x6x2mm

Left UPRIGHT = Right UPRIGHT
L=R

5 mm thread

10 mm thread

ALU SHIM
3x6x2mm

ALU SHIM
3x6x2mm

5 mm thread

10 mm thread

"4L"

"4R"

TIGHTEN GENTLY
1:1

23 mm

2x

L=R
rear ALU UPPER CLAMP

front ALU UPPER CLAMP
L=R

5. FRONT & REAR TRANSMISSION

TIGHTEN GENTLY

ALU SHIM 
3x6x4mm

INITIAL POSITION
Use inner hole

1-HOLE REAR UPRIGHTS - OPTIONAL

An optional 1-hole rear upright is 
available for fine tuning. This optional 
upright may be used on high-traction
tracks or tracks with long sweepers, since 
the position of the center hole will allow 
faster driving through those corners 
because of better cornering speed.

INITIAL POSITION

1:1

25 mm

2x L=R

INITIAL POSITION



20

ANTI-ROLL bARS
ADJuSTMENT

AcKERMANN ADJuSTMENT
BUMPSTEER ADJUSTMENT

901308
SB M3x8

2x 2x1:1

901303
SB M3x3

901304
SB M3x4

902310
SH M3x10

307455
PB 5mm

902312
SH M3x12

RECOMMENDED BUMPSTEER SETTINGS:

Carpet	 - 1mm thick shim
Asphalt	 - 4mm thick shims (longer screw 		
	   must be used) 

The number of shims changes the angles 
of the steering linkage.  When no shims are 
used, the car is easy to drive into the corner. 
As the number of shims is increased, in-corner 
steering increases but the car becomes more 
difficult to drive.

INITIAL POSITION

L=R

SHIM
3x6x1mm

FRONT ANTI-ROLL BAR

5. FRONT & REAR TRANSMISSION

1.5mm

28mm 27mm

3x3mm

3x3mm

3x4mm

When the bars are set, verify that both sides move at the same time. If they do, the 
bars are set up correctly. If not, make sure that both downstops are the same and 
that the bar wire is flat.

3x4mm

important!

ASSEMBLY VIEW

Only tighten enough to remove 
excessive free play; anti-roll bar 
must move freely.

Wire should be flush 
with end of pivot ball.

0mm

3x10mm

3x10mm

FREE MOVEMENT

FREE 
MOVEMENT

L=R

303129
SHIM 3x6x1



21

ANTI-ROLL bARS
ADJuSTMENT

901303
SB M3x3

901304
SB M3x4

902310
SH M3x10

STANDARD

REAR ANTI-ROLL BAR

5. FRONT & REAR TRANSMISSION

3x4mm

3x3mm 3x3mm

When the bars are set, verify that both sides move at the same 
time. If they do, the bars are set up correctly. If not, make sure 
that both downstops are the same and that the bar wire is flat.

REAR ANTI-ROLL BARS
#303490 REAR 1.0 MM
#303491 REAR 1.1 MM
#303492 REAR 1.2 MM
#303493 REAR 1.3 MM
#303494 REAR 1.4 MM
#303495 REAR 1.5 MM
#303496 REAR 1.6 MM

L=R

Initial position = MIDDLE ball

Use the INNER ball on low-traction tracks (mainly low-traction carpet tracks). 
The car will have more traction & more steering, but will be more difficult to drive 
because the car will roll more.

Use the MIDDLE ball on low- to medium-traction tracks (asphalt, carpet). The car 
will have a little less rear traction and the car will roll a little less which will make 
it easier to drive with more cornering speed.

Use the OUTER ball on high-traction tracks (mainly high-traction asphalt tracks). 
The car will roll even less which will allow the use of more throttle in the corners, 
however the car will have less traction. 

initial position

FRONT ANTI-ROLL BARS
#302492 FRONT 1.2 MM
#302493 FRONT 1.3 MM
#302494 FRONT 1.4 MM
#302495 FRONT 1.5 MM
#302496 FRONT 1.6 MM

3x10mm

important!

ASSEMBLY VIEW

Only tighten enough to remove 
excessive free play; anti-roll bar 
must move freely.

Wire should be flush 
with end of pivot ball.

0mm

STANDARD



22

30 3241	 BALL UNIVERSAL 5.8 MM HEX (4)
30 8037	 COMPOSITE PISTONS 4-HOLE 1.0-1.2MM, 3-HOLE 1.0-1.2MM
30 8042-O	 T4 ALU SHOCK ADJUSTABLE NUT - ORANGE (2)
30 8082	 T4 SHOCK ABSORBER MEMBRANE  (4)
30 8092	 T4 SHOCK FOAM INSERTS (4)
30 8307-O	 XRAY T4 ALU SHOCK ABSORBER-SET - ORANGE (2)
30 8316	 SHOCK BALL JOINT - OPEN (4)
30 8323	 T4 ALU XRAY SHOCK BODY (2)
30 8327-O	 ALU CAP FOR XRAY SHOCK BODY - ORANGE
30 8333	 T4 COMPOSITE SHOCK PARTS FOR ALU SHOCKS
30 8353-O	 T4 ALU SHOCK CAP-NUT WITH VENT HOLE - ORANGE (2)
30 8364	 T4 HARDENED SHOCK SHAFT FOR ALU SHOCKS (2)

BAG

965023
C 2.3

30 8275	 XRAY SPRING-SET C=2.5

96 5023	 E-CLIP 2.3  (10) 
97 0130	 O-RING 13 x 1.5  (10)
97 2030	 SILICONE O-RING 3 x 2  (10)

XRAY SPRINGS
#308263 C = 2.3-2.6 (2)
#308264 C = 2.5-2.8 (2)
#308274 C = 2.3 (2)
#308275 C = 2.5 (2)
#308286 C = 2.6 (2)
#308276 C = 2.7 (2)
#308277 C = 2.9 (2)

1.1
1.2
1.3

1.1
1.2
1.3

308333

303241

303241

308353-O

308092

308082

308037
308323

970130

972030

308037

308042-O

308327-O

308316

308333

965023

965023

308364

308275

4 holes Ø1.1mm

6. SHOCK ABSORBERS



23

SHOCK DAMPING

shock oils
#106310 100cSt
#106315 150cSt
#106320 200cSt
#106325 250cSt
#106330 300cSt
#106335 350cSt
#106340 400cSt

#106345 450cSt
#106350 500cSt
#106355 550cSt
#106360 600cSt
#106370 700cSt
#106380 800cSt
#106390 900cSt
#106410 1000cSt
#106420 2000cSt

970130
O 13x1.5

972030
O 3x2

1mm

HINT: Pre-thread the ball joint using an M3 screw. 
WARNING! Be careful not to pre-thread too far, since the 
ball joint may split or the plastic threads may strip out.

INCORRECT

DETAIL

Fully extend the piston rod so the piston is at the bottom of the shock body.

Hold the shock upright and slightly overfill the shock body with shock oil.

Let the oil settle and allow air bubbles to rise to the top.  Slowly move the piston up and down to 
allow oil into all cavities within the shock body.

Extend the piston rod most of the way out of the shock body. Let the shock rest for 5 minutes to 
allow the air bubbles to escape.

Add shock oil as necessary.

➊

➋

➌

➍

➎

SHOCK OIL

SHOCK 
OIL

When installing the shock cap assembly on the shock 
body, some oil will leak out... this is normal.

Tighten the cap and clean off any excess oil.

After the shock is assembled, the shock rod will push itself 
out of the shock body fairly quickly. 

Follow the next procedure to adjust the rebound.

SHOCK FILLING

CORRECT

SHOCK OIL

➊

➋

SHOCK OIL

NOTE
ORIENTATION

After you insert the membrane, ensure that it 
is fully seated inside the alu cap.

CUTAWAY VIEW

FOAM 
INSERT

SHOCK OIL

SHOCK OIL

CUTAWAY VIEW

Be careful not to cross-thread the collar on 
the shock body.

6. SHOCK ABSORBERS



24

TECH TIP 
➊

➋

➌

➍

Follow this tech tip to properly install pivot balls 
into the top pivot and bottom ball joint.

Parts Needed:
• M3 x 16 SH screw
• M3 shim

Note that the composite parts have two sides, 
noticeable around the pivot ball hole: one side 
has a shiny finish, the other side has a regular 
finish.

Install pivot balls into top pivot or 
lower ball joint as shown, on the 
proper sides.

Note that the lower pivot ball has 
an extra shoulder.

Remove screw and shim.

shiny
finish side

Ensure pivot balls move freely.

shiny
finish side Tighten screw until pivot ball 

snaps into place.

shiny
finish side

shiny
finish side

SHOCK DAMPING 
ADJUSTMENT

SPRING RATE SELECTION

RELEASE
2-3 turns

TIGHTEN
fully

0%

50%

75%

REBOUND ADJUSTMENT REBOUND CHECK

➊ ➋ ➌

100%

25%

After the shock is assembled you have to set the shock rebound. 

➊ Release the shock cap by 2-3 turns.

➋ Push the shock shaft fully up. For the first time the extra oil will release through 
the hole in the alu cap-nut.

➌ Tighten the shock cup. When tightening the shock cap, extra oil will again release 
through the hole in the alu cap - nut. When tightening, the shock shaft will push 
out from the shock body.

Shock length adjustment:

It is VERY important that all shocks are equal length.
Fully extend the shock absorber and measure the end-to-end 
length; we recommend using digital calipers to give an accurate 
measurement. If a shock absorber is shorter or longer than 
others, adjust the shock length by tightening or loosening the 
ball joint on the shock rod.

Rebound Check

It is very important to push the shock shaft into the shock body slowly otherwise air can come into the 
shock body which would create bubles.

100%	 rebound - do not do step 2 and 3
75%	 rebound - repeat step 2 and 3  until the shock shaft will push out 75% of its length 
50%	 rebound - repeat step 2 and 3  until the shock shaft will push out 50% of its length
25%	 rebound - repeat step 2 and 3  until the shock shaft will push out 25% of its length
0%	 rebound - repeat step 2 and 3  until the shock shaft will push out 0% of its length

If the shock shaft does not rebound enough, you will have to refill the shock with shock oil, and then 
repeat the bleeding and rebound adjustment procedure.

SEE TECH TIP

6. SHOCK ABSORBERS



25

BAG

30 1202	 COMPOSITE BUMPER
30 1213	 GRAPHITE BUMPER UPPER HOLDER 2.5MM (OPTION) 
30 1215	 GRAPHITE BUMPER UPPER HOLDER BRACE 3.5MM (OPTION) 
30 1218	 COMPOSITE UPPER HOLDER FOR BUMPER
30 1322	 FRONT BODY MOUNT SET
30 1323	 FRONT BODY MOUNT SET +1MM HEIGHT (OPTION)
30 1324	 FRONT BODY MOUNT SET +2MM HEIGHT (OPTION)
30 1325	 T4 COMPOSITE BRACE FOR BUMPER - LOW (2)
30 3129	 COMPOSITE SET OF WHEELBASE SHIMS (3x1MM; 1x2MM) (2)

90 2308	 HEX SCREW SH M3x8  (10)
90 3308	 HEX SCREW SFH M3x8  (10)
90 3310	 HEX SCREW SFH M3x10  (10)
96 0030	 NUT M3  (10)
98 1212	 PIN 2x12  (10)
	
30 1224	 T4 FOAM BUMPER
	
30 8307-O	 XRAY T4 ALU SHOCK ABSORBER-SET - ORANGE (2)

07

903308
SFH M3x8

903310
SFH M3x10

960030
N M3

903310

902308

903310
301202

303129

301325

981212

301322

301224

903308

301218

308307-O

960030

903308

3x10mm

3x10mm
3x8mm

3x10mm

3x10mm

7. FRONT & REAR ASSEMBLY



26

ShOcK POSITION ADJuSTMENT
RIDE hEIghT ADJuSTMENT

DROOP ADJuSTMENT

903308
SFH M3x8

981212
P 2x12

L=R

FRONT SHOCK
C2.5 SPRING

INITIAL POSITION

3x6x2

303129
SHIM 3x6x2

902308
SH M3x8

To make the car more stable and easier to drive, move the front shocks forward. Stability increases mainly in chicanes. Note that the car will have less steering into corners.

•	Upper mount (shock tower): Add a plastic nut and use a longer screw 3x8mm (NOT INCLUDED) to move the upper end of the shock away from the shock tower.

•	Lower mount (lower arm):  Add shims and use a longer setscrew 3x10mm (NOT INCLUDED) on the lower arms to move the lower end of the shock away from the arm.

Optional:
#301215 Graphite Bumper Upper Holder Brace 

Optional upper bumper brace for T4 reinforces the front 
bumper assembly and helps to reduce chassis breakage in 
serious crashes.

7. FRONT & REAR ASSEMBLY

L=R

INITIAL 
POSITION

308019 Set of Shock
Shims & Nuts



27

ShOcK POSITION ADJuSTMENT
RIDE hEIghT ADJuSTMENT

DROOP ADJuSTMENT

BAG

07

902306
SH M3x6

981212
P 2x12

902308
SH M3x8

L=R

308307-O

902308

902306

981212

301332

To make the car more stable and easier to drive, move the rear shocks 
rearward. Stability increases mainly in chicanes. Note that the car will 
have less steering into corners.

•	Upper mount (shock tower): Add a plastic nut and use a longer 
screw 3x8mm (NOT INCLUDED) to space the upper end of the shock 
away from the shock tower.

•	Lower mount (lower arm):  Add shims and use a longer setscrew 
3x10mm (NOT INCLUDED) on the lower arms to space the lower 
end of the shock away from the arm.

30 1332	 REAR BODY MOUNT SET
30 1333	 REAR BODY MOUNT SET +1MM HEIGHT (OPTION)
30 1334	 REAR BODY MOUNT SET +2MM HEIGHT (OPTION)
	
90 2306	 HEX SCREW SH M3x6  (10)

90 2308	 HEX SCREW SH M3x8  (10)
98 1212	 PIN 2x12  (10)
	
30 8307-O	 XRAY T4 ALU SHOCK ABSORBER-SET - ORANGE (2)

REAR SHOCK
C2.5 SPRING

L=R

7. FRONT & REAR ASSEMBLY

INITIAL POSITION

308019 Set of Shock
Shims & Nuts

INITIAL POSITION



28

BAG

902308
SH M3x8

903306
SFH M3x6

306219
SHIM 3x6x1

306219
SHIM 3x6x2

306219
SHIM 3x6x3

07

Add shims between servo and alu servo mounts 
in case you want to move the servo (weight) 
more forward. There are 3 different thickness 
of shims.

1mm     2mm    3mm

M
in

. s
pa

ce
 0

.5
m

m

DETAIL

FROM 
SERVO

NOT INCLUDED

NOT INCLUDED

NOT INCLUDED

NOT INCLUDED

NOT INCLUDED

NOT INCLUDED

NOT INCLUDED

306219

306201

903306

903306

306202

306230

902308

902308

306310

306301

903308309402

309402

960140

306184

306184

903305

903306

30 3061	 LiPo CHASSIS GRAPHITE MOTOR GUARD (OPTION) 
305912~306000   NARROW PINION GEAR ALU HARD COATED (OPTION)
30 6163-K	 GRAPHITE BATTERY STRAP 6-CELL (SET) - BLACK (OPTION)
30 6184	 LONG COMPOSITE LIPO BATTERY BACKSTOP (1+1)
30 6186	 ALU LIPO BATTERY BACKSTOP (F+R) (OPTION)
30 6188	 T4 GRAPHITE ADJUSTABLE BATTERY HOLDER  (OPTION)
30 6201	 ALU SERVO MOUNT - LONG
30 6202	 T4 ALU SERVO MOUNT
30 6219	 COMPOSITE SET OF SERVO SHIMS (4)
30 6301	 ANTENNA MOUNT - THIN

30 6230	 T4 GRAPHITE SERVO HOLDER 2.5MM 
30 9402	 BODY CLIP FOR 6MM BODY POST (4)
90 2308	 HEX SCREW SH M3x8  (10)
90 3305	 HEX SCREW SFH M3x5  (10)
90 3306	 HEX SCREW SFH M3x6  (10)
90 3308	 HEX SCREW SFH M3x8  (10)
96 0140	 NUT M4 WITH FLANGE  (10)

306310	 ANTENNA (2)

7. FINAL ASSEMBLY



29

gEARINg ADJuSTMENT

902308
SH M3x8

903308
SFH M3x8

903306
SFH M3x6

For improved weight balance and for more space for 
electronics, we recommend using a narrow, light servo.

Optional:
#303061 LiPo Chassis Graphite 
Motor Guard

DOUBLE-SIDED TAPE 
(NOT INCLUDED)

RECEIVER 
(NOT INCLUDED)

SPEED CONTROLLER 
(NOT INCLUDED)

Feed the receiver wire 
into the antenna tube

NOTE: In case the antenna tube does not hold the antenna properly, apply a small 
drop of the CA glue to the outside end of the antenna tube while  inserting it into 
the holder. Make sure not to apply glue to the inside of the antenna tube, or the 
antenna wire may get permanently stuck.

MOTOR 
(NOT INCLUDED)

Adjust the motor so the pinion meshes 
with the spur gear properly. Make sure the 
gear mesh is not too tight. 

There should be a small amount of play 
between the teeth of the pinion gear and 
the spur gear. 

Recommended: 3x2.5mm 
set screw (#901302)
(Not Included)

DETAIL

DETAIL

7. FINAL ASSEMBLY

For tightening and loosening the pinion 
set screw, use the indicated chassis hole.

Some motors do not have a chamfer on the motor housing. If 
your motor does not have a chamfer on the housing and you 
want to use a small pinion, the motor may touch the top deck. 
Use a moto-tool with grinding bit or file to remove material from 
the top-deck; this will allow the motor to be moved closer to the 
spur gear.

DETAIL

Attach servo arm to servo output shaft 
using screw from servo. Servo saver must 
be perpendicular to chassis when servo 
is in neutral.

When adjusting steering on the radio, we 
recommend using full steering adjustment in 
order to get the best steering from the car. It is 
important to verify that the steering block does 
not touch the C-hub; that would lead to chassis 
tweak due to extra servo strain.

IMPORTANT!

90°

CA

From Servo



30

960140
N M4

903306
SFH M3x6

903305
SFH M3x5

DETAIL

Optional:
#306188 T4 Graphite Adjustable Battery Holder

Optional:
#306186 Alu LiPo Battery Backstops (F+R)

7. FINAL ASSEMBLY

Warning!
Follow the adhesive manufacturer's 
instructions for proper use and safety. Wear 
proper eye and hand protection.

CA

Make sure the wheel nuts are very 
tight, so the wheels do not loosen 
during racing.

LIPO BATTERY PACK
(NOT INCLUDED)

WHEELS & TIRES & INSERTS 
(NOT INCLUDED)

4x

We recommend using #107870 
HUDY Fibre Reinforced Tape
(NOT INCLUDED)

3x5mm

3x6mm

3x6mm

Optional:
#306165 Graphite Battery Strap

For LiPo is designed for LiPo batteries and ensures fast 
and comfortable mounting of the battery pack into the car. 
Depending on the height of LiPo batteries additional shims may 
have to be mounted below the stands.



31

PINION / T SPUR GEAR / T

FINAL DRIVE RATIO ROLLOUT

RACE

TRACK

NAME

CITY /
COUNTRY

CONTACT

ONE WAY DIFFERENTIAL

YES

SOLID ONE WAY DIFF. 

BALL DIFFERENTIALSOLID AXLE 

YES

YES

YES

TRANSMISSION

REARFRONT

TRACK CONDITION

TRACTION

TECHNICAL MIXED

ASPHALTCARPET

FAST

LOW MEDIUM HIGH

ESC BATTERIES

BODY WING

INSERTS

TIRES

ADDITIVE

ADDITIVE TIMING

QUALIFYING POSITION BEST LAPTIME /sec FINAL POSITION /minutesRACE LENGTH

TEMPERATURE /
°F or °CDATE AIR TRACK

REARFRONT

XRAY SPRINGS

LENGTH /mm

PRELOAD /mm

REBOUND %

OIL / CST

YES NO YES NO

YES NO YES NO

FOAM INSERTS

O-RING ON SHAFT

THICKNESS/mm THICKNESS/mm
ANTI-ROLL BAR

MOTOR

ROTOR

TIMING

ARMATURE

1.0mmHOLES

OTHERS

PISTONS

1.2mm

1.1mm
HOLES4

3 HOLES

HOLES4

3

HARDNESS

WHEELS

S M HS M H

SET-UP SHEET

DIFF.
POSITION

DOWN

UP

1

STANDARD

ECCENTER /mm

DIFF.
POSITION

DOWN

UP

1

STANDARD

ECCENTER /mm

2 1 0 -1 -2
34567

VER. 6.0          XRAY c

2º

CAMBER /degr.

WHEELBASE/mm
1 00 111RIDE HEIGHT/mm

0º 4º 6ºCASTER

RIDE HEIGHT/mm

FRONT

REAR

REAR

FRONT

REARFRONT

S -SOFT M -MEDIUM

COMMENTS

H -HARD- APPLIED

REAR

DOWNSTOP /mm

CAMBER LINK
LOCATION

10-1-2
2 3 4 5 6 7 8 9 10

MEASURE
UNDER ARM

SHIM

1 2

FRONT

MEASURE UNDER ARM

C-HUB

H

M

ALU

/mm

FINAL TOE IN OUTBOARD TOEOUTBOARD+INBOARD TOE

UPPER SHOCK
POSITION

BALANCE /g BALANCE /g

BALANCE /gBALANCE /g

BALANCE /g

TOE /degr.

SHIM

ROLL CENTER
UPPER CLAMP

LONG 52mm

SHORT50mm

SHIM

/mm /mm

SHIM

/mm

GEAR DIFFERENTIAL YESGEAR DIFFERENTIAL YES

OIL OIL /Cst

LOWER SUSP. BLOCK
SOLID 1pcs

SINGLE 2 pcs

SHIM

/mm

FF

FR

RR

RF

ROLL
CENTER

0.5

1

0.5

1

0.5

1

0.5

1

ECCENTRIC
BUSHINGS

2
3

1 SHIM UNDER
SHOCK

SHIM           /mm

21

ROLL CENTER UPPER CLAMP

ANTI ROLL-BAR

3

ALU STAND

YES NO

REAR ARM

GRAPHITE (G)

1 2 3 4

GRAPHITE
PLATE

YES NO

FRONT ARM

GRAPHITE (G)

STANDARD (H)

GRAPHITE
PLATE

YES NO

STANDARD (H)

TOE OUT

OUTER ACKERMANN POSITION1 2

ACKERMANN SHIM

SHIM                   /mm

2 1

ROLL CENTER UPPER CLAMP
3

STEERING ARM

STANDARD

ALU

SHIM UNDER
SHOCK

SHIM           /mm

LONG   52mm

SHORT 50mm

STEERING
BLOCK

M

H

ALU

OFFSET
STANDARD

STANDARD

OFFSET

REAR HUB
M

H

ALU

OPTIONAL HUB

LOWER SUSP. BLOCK
SOLID 1pcs

SINGLE 2 pcs

TOP DECK
2.0mm

1.6mm

FLEX

1234

TREATED AREA

FRONT LEFT FRONT RIGHT REAR LEFT REAR RIGHT



 www.facebook.com/teamxray

 www.twitter.com/teamxray

 www.youtube.com/xrayracingYou
Tube

RC AMERICA, 2970 BLYSTONE LANE, SUITE 109, DALLAS, 75220 TEXAS, USA
PHONE: 214-744-2400, FAX: 214-744-2401, xray@rcamerica.com




